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WmERLAF LR 5 (& BETARAR
Company Name TRIPOD(WUXI) ELECTRONIC CO.,LTD
shown on Report

Hut A0 993 117 50 L1 AP ] 9 I [ v v 64
Address MID TUANJIE.RD.DEVELOPMENT ZONE .XISHAN DISTRICT WUXI

CITY , JIANGSU PROVINCE

DA IR i B e A5 B H B IR AL IR
The following sample(s)and sample information was/were submitted and identified by/on the behalf of
the applicant

FE il 44 5 B[l A 2 AR
Sample Name Printed Circuit Board ’ ’@_
PR At OSP(Mt ) 2
Part No. Lead Free OSP(Halogen-Free) J%é?
3 H Y] 2023.09.13 SN
Sample Received Date Sep. 13, 2023 gy 1
FE A F 2023.09.13-2023.09.18 B
Testing Period Sep. 13, 2023 to Sep. 18, 2023 VLS,
Inspection & T
R R HRAEEC T HR, 0 B A RE B (Pb), 45 (Cd), 7K(Hg), 75 4&(Cr(Vv)),

Z IR (PBBs), £1R _Kif(PBDEs), 4% — H 2l E(DBP, BBP, DEHP,
DIBP), % (Be), i ziZEAT i,

Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg),
Hexavalent Chromium (Cr(V1)), Polybrominated Biphenyls (PBBs),
PolybrominatedDiphenyl Ethers (PBDEs), Phthalates (DBP, BBP, DEHP,
DIBP), Beryllium(Be), Halogen(s)in the submitted sample(s).

LI 4K 8 S B 25 3R HZ .
Test Method/Test Result(s)  Please refer to the following page(s).

’ZZ:%L! %5\ ik 2023.09.18

Date

£ VR
&z L7 Pl =41 Lab Manager
#EE * No. R188381493
¥ s o b IR 1 7 TR X 758 1351
ional Pinbiao(Shanghai) Co., Ltd. No.1351, Wanfang Road, Minhang District, Shanghai, China

Hotline:400-6788-333 ~ www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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£E4 Conclusion

TR WRAEARUE/TR S &R
Tested Sample According to standard/directive Result
Rk 8 RoHS #54> 2011/65/EU Je HABIT H54
(EU) 2015/863 RoHS Directive 2011/65/EU 54 PASS
SRR with amendment (EU) 2015/863

IEC 61249-2-21:2003 —
F(CI), #H(Br)
IEC 61249-2-21:2003 —
Chlorine (CI), Bromine (Br)

Submitted Sample
FF# PASS
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KWK Test Method
MAITH N WIRPS MAAL 2R
Tested Item(s) Test Method Measured Equipment(s)
Y Lead (Pb) IEC 62321-5:2013 ICP-OES
% Cadmium (Cd) IEC 62321-5:2013 ICP-OES
7% Mercury (Hg) IEC 62321-4:2013+AMD1:2017 CSV ICP-OES

IEC 62321-7-1:2015,

ot it
IEC 62321-7-1:2015,
IEC 62321-7-2:2017 and/or determination of Total
Chromium by IEC 62321-5:2013

754 Hexavalent Chromium (Cr(V1))

IEC 62321-7-2:2017 F/8, IEC 62321-5:2013 Jl i

UV-Vis/ICP-OES

% JAELZK Polybrominated Biphenyls

M .8

IEC 62321-6:2015 GC-MS
(PBBs)
% 3 — 2Kk PolybrominatedDiphenyl .
Ethers (PBDES) IEC 62321-6:2015 GC-MS
A — il
B2 H 1 Phthalates (DBP, BBP, |EC 62321.8:2017 GO-MS
DEHP, DIBP)
2% US EPA 3052:1996 & US EPA
. 6010D:2018
8 Beryllium(Be) Refer to US EPA 3052:1996 & US EPA ICP-OES
6010D:2018
%2 EN 14582:2016
B Halogen(s) Refer to EN 14582:2016 Ic
K45 R Test Result(s)
N ZE B Result PR
WA E Tested Item(s) * TR R IKE{E
001 MDL Limit
#t Lead (Pb) N.D. 2 mg/kg 1000 mg/kg
% Cadmium (Cd) N.D. 2 mg/kg 100 mg/kg
7% Mercury (Hg) N.D. 2 mg/kg 1000 mg/kg
NS Hexavalent Chromium (Cr(VI)) N.D. 8 mg/kg 1000 mg/kg
Hotline:400-6788 w.cti-cert.com  E-mail:info( Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.com
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W3R H Tested Item(s) %R Result TR R BE{E
001 MDL Limit

Z IRELZK Polybrominated Biphenyls (PBBs)

— X7 Monobromobiphenyl N.D. 5 mg/kg

—RBEZ Dibromobiphenyl N.D. 5 mg/kg

—IREL Tribromobiphenyl N.D. 5 mg/kg

VUREXZK Tetrabromobiphenyl N.D. 5 mg/kg

ﬂ‘i?p%ﬂ?éﬂ*: Pentabromob.lphenyl N.D. 5 mg/kg 1000 mg/kg

INIRERZR Hexabromobiphenyl N.D. 5 mg/kg

-LIREEZKE Heptabromobiphenyl N.D. 5 mg/kg

JVUIRIEEZE Octabromobiphenyl N.D. 5 mg/kg

JLIREEZE Nonabromobiphenyl N.D. 5 mg/kg

+-JREL 4 Decabromobiphenyl N.D. 5 mg/kg

WHRTNH Tested Item(s) %R Result A R IKE{E
001 MDL Limit

%R —ZBf PolybrominatedDiphenyl Ethers (PBDEs)

— & — 2Kk Monobromodiphenyl ether N.D. 5 mg/kg

R 7K Dibromodiphenyl ether N.D. 5 mg/kg

— ¥ 2K Tribromodiphenyl ether N.D. 5 mg/kg

VU — K[k Tetrabromodiphenyl ether N.D. 5 mg/kg

ﬂ‘i{%jﬂ*x% Pentabromod.lphenyl ether N.D. 5 mg/kg 1000 mglkg

7N IR KTk Hexabromodiphenyl ether N.D. 5 mg/kg

IR KTk Heptabromodiphenyl ether N.D. 5 mg/kg

J\IR Z 2K Octabromodiphenyl ether N.D. 5 mg/kg

JUIR — KTk Nonabromodiphenyl ether N.D. 5 mg/kg

+JR — 2Kk Decabromodiphenyl ether N.D. 5 mg/kg

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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\ ZEH Result A
WRITH Tested Item(s) il ksl IKE{E
001 MDL Limit

4RF —HFRfE Phthalates (DBP, BBP, DEHP, DIBP)
A 2K — H R — T g Dibutyl phthalate

N.D. 50 mg/kg | 1000 mg/k
(DBP) CAS#:84-74-2 mg/kg mg/kg
AR IR T AR HERR Butyl benzyl
QRoK —HIER T 3N ILEE Butyl benzy \LD. somaka | 1000 mgkg

phthalate (BBP) CAS#:85-68-7
AR IR —(2- .58 Clis
Di-(2-ethylhexyl) phthalate (DEHP) N.D. 50 mg/kg 1000 mg/kg
CAS#:117-81-7

LR2K —HR — 5 T I8 Diisobutyl

N.D. 50 mg/k 1000 mg/k

phthalate (DIBP) CAS#:84-69-5 v e v
Result

R E Tested Item(s) %%001 AR R MDL
B Beryllium (Be) N.D. 10 mg/kg
. Z53 Result 75 R R FRE
M3 Tested It
ABURH Tested ltem(s) 001 MDL Limit
X & Halogen(s)
. Fluorine (F) 247 mg/kg 10 mg/kg --
. Chlorine (CI) 126 mg/kg 10 mg/kg 900 mg/kg
#* Bromine (Br) N.D. 10 mg/kg 900 mg/kg
filt lodine (1) N.D. 10 mg/kg --
& +R) Total (CI + Br) 126 mg/kg / 1500 mg/kg

Hotline:400-6788-333  www.cti-cert.com

E-mail:info@cti-cert.com

Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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FER R HR Sample/Part Description

e

CTIFEM ID  HiR

No. CTI Sample ID  Description

1

B

Remark:

ERE:
Note:

Hotline:400-6788-333

001 PCB CREARNA)
PCB(Tested as a whole)

TR, 8, ok, HZERCHBTE.

BE BT, FREEE—PFS, BRRBANR, WRERAIREEN R P
—FERE—MRREE.

-N.D. = REH (M TI5%A H IR)

-mg/kg = ppm= H i3 —

-1000 mg/kg = 0.1%

The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury, Beryllium.
The sample(s) was tested as a whole, because it's impossible to disassemble or separate it by
current equipment and technology. The result(s) shown on this report may be different from
the content of any homogeneous material.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL)

-mg/kg = ppm = parts per million

-1000 mg/kg = 0.1%

FREFRBEERERT . B¥E DUVABRERES . AV=RBREERA.

The testing data and result(s) in this report is(are) just for scientific research, education,
internal quality control and product development etc.

E-mail:info@cti-cert.com  Complaint call:0755-33681700  Complaint E-mail:complaint@cti-cert.con
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HPUFE Test Process
1. %% Lead (Pb), 48 Cadmium (Cd), £ Chromium(Cr)

ﬁiﬁ%$§%m B0 it 77 T R
Weigh sample and place it :: ) - S b ) !
3 vessel Add digestion reagent Digest the sample
F A Ak 2 R
prass L s
Fl ICP-OES e Ty Ashmg -
4547 TR TR E & Allkali Fusion/ Residue it
' <:| Make up with Acid Dissolution <:
Analyzed by L. . .
deionized water Filtration
ICP-QES e
VB IR
Solution
2. 7k Mercury (Hg)
W '*f{;%’fﬁ'??%;%%vﬂ _ AN R A [ T4 B
clgh samp'e anc piace a —| Add digestion reagent Digest the sample
in a vessel
FHYE /R )
PP e T <: Fkik
1 ICP-OES 28 TR E A Alkali Fusion/ Residue .
gl <:| Make up with Acid Dissolution kg
Analyzed by joni Filtration
ICP-OES deionized water .
L
Solution
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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3. A& (Cr(VI)) Hexavalent Chromium (Cr(V1))

(1) IEC 62321-7-1:2015

BRI BFES Plating/Metal sample(s)

%8 i3k 11
Page 8 of 11

3 & R FH /K A HL TR IR 2R
Take a portion of :> Extraction with :> Filter and remove
the sample boiling water the sample
F UV-Vis 247 NI RFWeRsTd TR ) pH

Analyzed by UV-Vis

K—

K—

Add test solution

Adjust the pH value
of the solution

(2) IEC 62321-7-2:2017

JE& B M Non-metal sample(s) (ABS/PC/PVC #4 ;i Material ABS/PC/PVC)

PREFER TN

Weigh sample and place it

r\

in a vessel

FH UV-Vis 73 #t <,‘:

Analyzed by UV-Vis

(3) IEC 62321-7-2:2017

£ 60°C 2 A T b A VA i

Dissolving at 60°C by
ultrasonication

—N IPATEY (37wl
—]

Add digestion reagent

P pH, A EEFEE

pH adjustment, add <:

chromogenic agent for color
development

JE&BEEH Non-metal sample(s) (F-E#4 & Others)

!

1E 60°C 26 4F N i
Digesting at 60°C by
ultrasonication

MREFE M T AN
Weigh sample and place itl— 4
in a vessel

VAN a7 Wil ~
Add digestion reagent — V]

7£ 150°C-160°C 2611 1 W fi#
Digesting at 150°C-160°C

FH UV-Vis ¥t <:

Analyzed by UV-Vis

R pH, I B EFE A

l

pH adjustment, add 1
chromogenic agent for N
color development

o3 BB KA
Separating to get aqueous
phase

N 7

7 VPR

A N
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4, ZREEZE Polybrominated Biphenyls (PBBs), %1 % PolybrominatedDiphenyl Ethers (PBDES)

EFGTES T A PLIAE 7 H R B
Weigh sample and place — Extracted with —" Concentrate the extract
it in a thimble organic solvent
—] Make up with K—] Transfer the extract into a

Analyzed by GC-MS

organic solvent volumetric flask

5. 4% % — HEREE Phthalates (DBP, BBP, DEHP, DIBP)

EFRTEET A HLEFIZE R B
Weigh sample and place — Extracted with —"
gl ] P . P v ) v Concentrate the extract
it in a thimble organic solvent
W e ﬁﬁﬁﬁ[‘ﬂ:ju?ﬁ f*ﬁﬁﬂ .‘F‘z:_-i?—ﬁa}iﬁlj\]
] GC-MS 45t e 4 7 PRI e Ty
—] Make up with q— Transfer the extract into a
Analyzed by GC-MS . ,
organic solvent volumetric flask
6. 4t Beryllium(Be)
G Ehﬁ [T ﬂii%i?}*z’l‘iﬁlﬁ?r’é%% H A 3 7 T'f Rl i ¥ .ﬁﬂf‘ B3 .rﬁ [
‘Wellg sample and place itina ::> Add digestion reagent :> Digest 3{:1111131}3 in microwave
IMICTIOWAaVE dlgestmn VESS&]. cllgesllou OVEN
FA AR AR/ i
B ik b FR B i
fil ICP-OES BT KR Dry Ashing/ = Residue
e . Alkali Fusion/ it ik
Analyzv;e d by <:| Make up with Acid Dissolution (:: _ .
ICP-OES delonized water . Filtration
Sl
Solution
Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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7. K& Halogen(s)
oA T B N (E B R
Weigh and place sample ina | — —" Combust the sample in

Fill the bomb with
sample cup of bomb 11l the bomb with oxygen

oxygen bomb

J

Make up with K —]
ultra-purity water

il

Analyzed by IC

P ER R FER A
Transfer the sample solution

into a volumetric flask

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700

Complaint E-mail:complaint@cti-cert.com
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o B A
Photo(s) of the sample(s)

| .
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[ CMo 1 23 45867839

B0
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10 20

A2230476281101001

75 B Statement:
1 AR S o N7 <L & LA i S 5% 2 TRk
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. MRS A T AHR L BES JRE S5 B B RO, L B SUTE, CTI RS
TS
The Company Name shown on Report and Address, the sample(s) and sample information was/were
provided by the applicantwho should be responsible for the authenticity which CTI hasn’t verified;
3. AR RIS AN 32 A A7 DT
The result(s) shown in this report refer(s) only to the sample(s) tested;
4. R& CTI-HHEFR, AMFHRDEHIAMR L
Without written approval of CTlI, this report can’t be reproduced except in full;
5. kIR A P ESR AR SO ER ZR, IO
In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.

*kk T&%%ﬁ *kk
*** End of Report ***

Hotline:400-6788-333  www.cti-cert.com  E-mail:info@cti-cert.com  Complaint call:0755-33681700 Complaint E-mail:complaint@cti-cert.com
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